
Collection Kit
966476901

 
Parts Manual



12

REPAIR PARTS

1

2

3

4

5

6

8

8

11
12

1314

19

20
21

22

23

2425

9

17

27
7

26

10

18

16

15

7

8

22

17

19

17

21



13

ITEM	 PART	NO.	 QTY.	 DESCRIPTION	 ITEM	 PART	NO.	 QTY.	 DESCRIPTION

REPAIR PARTS

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

574 0310031..  ....1 ....GUARD, REAR

573 9758012..  ....1 ....CHUTE, LOWER 

539 1081413..  ....1 ....CHUTE, UPPER

574 0311024..  ....1 ....BRACKET, HANGER

539 1117855..  ....4 ....RHSNB 3/8-16 x ¾ 

539 9903166..  ....4 ....RHSNB 5/16-18 x ¾ 

539 1128997..  ....6 ....NUT 5/16-18 HEX FLG NYLOC

521 9965018..  ....9 ....NUT 3/8-16 HEX FLG

574 2555029..  ....1 ....BRACKET, WEIGHT

539 11317710..  ....1 ....CAST WEIGHT

539 99062911..  ....2 ....HCS 3/8-16 x 2¼ 

539 99064512..  ....1 ....RHSNB 3/8-16 x 1 

539 11553713..  ....4 .... SCREW, HEX WASHER HD

539 13160114..  ....1 .... EXTENSION, MUFFLER

539 10041315..  ....2 ....RHSNB 3/8-16 x 1¼ 

539 97693416..  ....2 ....HCS 5/16-18 x ¾ 

539 10808417..  ....3 ....WASHER 3/16 x ¾ x 16 GA

539 10808818..  ....1 .... LATCH, HOOD

539 10808919..  ....3 .... PLATED, WELD NUT

539 10819420..  ....2 .... LATCH ASSY

539 10955221..  ....3 ....WASHER 3/16 LOCK

539 97695222..  ....3 .... SCREW #10-24 x .625 

539 10808223..  ....1 ....BAG INDICATOR

539 10808324..  ....1 .... SCREW, #10- 24 x 11/8

539 10808525..  ....1 .... SPACER, SPLIT

539 10808626..  ....1 ....NUT, ACORN #10- 24

539 10808127..  ....1 .... SCREW, SPECIAL #10-14 x ½



14

REPAIR PARTS

1
2

3

4

5

6

8

11

12

13

14

19
20

9
10

18

16

15

7

17



15

ITEM	 PART	NO.	 QTY.	 DESCRIPTION	 ITEM	 PART	NO.	 QTY.	 DESCRIPTION

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

REPAIR PARTS

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

539 1111391..  ....1 ....COVER ASSY

532 1275332..  ....1 .... SCREEN, COVER

532 1550423..  ....1 .... STRIP, REINFORCEMENT

532 1308954..  ....1 .... LATCH HANDLE, COVER

539 9769525..  ....4 .... SCREW #10-24 x 5/8

532 1327966..  ....1 .... SPRING, COVER, LH

532 1329837..  ....1 .... SPRING, COVER RH

532 1332358..  ....1 .... SPACER, COVER

532 0859029..  ....1 ....RETAINER, SPRING

532 17408310..  ....3 ....CAP, TUBING END

532 17974611..  ....1 ....BAGGER, FRAME

532 12860012..  ....1 .... PIN, HINGE

532 40022613..  ....2 ....CONTAINER, SOFT BAG

539 10540814..  ....8 ....WASHER #10 FLAT

539 97697715..  ....4 ....NUT #10-24 HEX NYLOC

539 10631216..  ....4 ....HMS #10-24 x ¾

522 80130117..  ....1 .... SPACER, PLUG 

532 12753418..  ....1 ....GASKET

539 10808119..  ....4 .... SCREW #10-24 x ½

539 10808620..  ....9 ....NUT #10-24 ACORN



P/N 115 255627 R1 08/15/09


	SAFETY RULES
	GENERAL OPERATION
	SLOPE OPERATION
	CHILDREN
	SERVICE

	ASSEMBLY
	OPERATION
	TIPS FOR IMPROVED BAGGING
	GENERAL RECOMMENDATIONS
	STORAGE

	REPAIR PARTS



